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Calculating Oral Morphine Equivalent Daily Doses (MEDD) 
Using Canadian Opioid Guidelines and CDC Guidelines 

 
 

This table is for calculating the oral morphine equivalent daily dose (MEDD) only.  It is NOT to be 
used for the purposes of opioid rotation or switching.  When rotating, the new dose must be lower to 
avoid unintentional overdose/poisoning due to incomplete cross-tolerance, individual variability in 
genetics, pharmacokinetic differences, etc. 
 
 
 

Opioid 
(doses in mg/day, except where noted) 

To calculate oral 
morphine equivalent 
daily dose (MEDD), 
multiply by: 

Buprenorphine transdermal (in mcg/hour)a 3 
Codeine 0.15 
Fentanyl transdermal (in mcg/hour)b 2.4 
Hydromorphone 5 
Methadone  
   1-20 mg/day 4 
   21-40 mg/day 8 
   41-60 mg/day 10 
   ≥61-80 mg/day 12 
Morphine 1 
Oxycodone 1.5 
Tapentadol 0.4 
Tramadol 0.15 
  
a For example, buprenorphine transdermal patch 5 mcg/hour q7days:  Multiply by 3, for an oral 
morphine equivalent daily dose (MEDD) of 15 mg per day. 
b For example, fentanyl transdermal patch 25 mcg/hour q72h:  Multiply by 2.4, for an oral 
morphine equivalent daily dose (MEDD) of 60 mg per day. 
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Conversion Tables from the Canadian Opioid Guidelines and CDC Guidelines 
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